SUMO
PROFESSIONAL R EENCHCRINOER 'BG73
FULL POYVER

120W

it ﬂ I Power:
'

b i

« a1800UsND 1 WAas A KSUdQICiDBUDUIVUAIDEa

« anNsNUSUAWISosouldId 0-9900 seu

e [dea for hobbie, crafts which need polishing or grinding on small w
MODEL, D.LY, engravings, woodworking, glass working, aluminium

e 1Meter flexible shaft hose for polishing and grinding on workpeice fir
e Variable speed control from 0 to 9900 RPM.

S18a:198Q - SPECIFICATION

ISOAUIWWA - Rated Voltage 220V

AOWHIMMWA - Rated Frequency 50Hz @ -7
MaOMWWA - Rated Input Power 120W é :
ADWISOSOU - No-Load Speed 0-9900RPM '
HODUQONMDES - Chuck Capacity 3mm

uuNagNas - Wheel 75 x 20 x 10mm &

QUﬂSﬂijSg—]U (Standard Accessories)

@ angoou €nd 1 1UAS JUNAKODU 3 U (1M Flexible shaft with fit chuck @3mm.)
@ gnaenruas uuna 3 U0 1WOS 120 (Grinding wheel size 3* #120.)

UNKUN - Net Weight 2.85kg ® andolgdoinsTH uuna 3 0o wos 400 (Polishing wheel size 3 #400.)
e ... . IWUUDEINQIAINUSOOBUDIU (Wheel guard, protection cover and tool rest.)

ADJENDANE - Cable Length 180 cm

ADIUENJSI - Overall Length 130 x 215 x 155mm

JUNQIASOD - Dimension 13x21.5x15.5¢m

A0aNOLIADOLNEN Class B 130 “C




SUMO

PROFESSIONAL

FULL POWER

120W

MINI/BENCH GRINDER=

Lioshulvfap il
={epsc!

WITH FELEXIBLE!DRIVE{SHAET;

Viodel :

Mmsauvanao IUsornuooldAn -
Y Iwuuva:ina
Wheel Guard Auto Cut Carbon Brush Spark Deflecioes
i
aliw 5 wa jums BER Q:ijrlading Wheel
Power Cord 5 feet & | m‘&!&‘l’iﬂﬁ‘m- >y 3"(76mm) x 3/4"(20mm) x 3/8"(10mm)
r&—l\ ) -mﬁ%“:‘m:;:"; [ f.',' by diameter x thinkness {Hole
) i e "/, INUSOOSUBUNU
4 " Tool Rests
= N ..
& adsonuangrnn
£ Spring Cable Protector
g oo e5xaTo, o
Fiber Polishing Wheel 1a:usunoiuisd

3"(756mm) x 3/4"{20mm) x 3/8"(10mm)
diameter x thinkness x Hole

DU

Base

K-8 1nHSU

5815

Alfau
WARNING

Power Switch

And Speed Control RODUQONIDES @3mm

Chuck @3mm




yoInasrulw BENCH GRINDER 6"
100 T NS~ < I 1SVIUT 1/2 HP

INDUSTRIAL AND ROUND WIRE BRUSHES. Q- -
S hENYBIeb S 400W

(]
BULBS LED LIGHT ‘L/

with independent switch. - §

w LED dovaio

12a1nvu
gadad 1Wa/Ua

LARGE EYE SHIELDS

.rj Iwutavnua:nainan
* awnsausuld
4 < .

and spark deflector.

CAST IRON WHEEL GUARDS

6" GRINDING WHEEL

slanoRuIBgsIa:
A36#||A60#| 1Usvaranau
STABLE WORK REST

. SWITCH ON/OFF : g - ‘
I ——— - . N ool-less adjustabe
adagdksu Ma/da Bouinson ; ‘ T R e
: awnsadsulsould
2850RPM Reliable and silent induction motors STABLE STEEL BASE Sy
- with ball bearing FIWIKEN UUAY 1T01ISY WSDUEIDSDOTUI

MODEL BG6 €€ 1509001:2015 3,350.-/Pc

AruauURA / FEATURES

« UDINOSNSIWAY 400W v ulAsIUS unaznjuen

< wuladovnuazifin uouikuduulAsnIvu aunsnusuls
« IWLED og IntionLugidaliodovas19lis unu

. ﬁumanuunauwusa wSaugwsadgula:sdmsuliondn
. UI’]O’]\]BUd’]UIWOElﬂﬂ’]SEiUIUE]O\]HUI’OEJS

« YSOIFIWDIW UAIUTUAIVOITIU

« Powerful 400W motor delivers smooth, accurate results

« Eye shields protect you from flying debris without obstructing your view
« Inbuilt LED worklights over wheels keep work piece illuminate

« Stable steel base with rubber feet and pre-drilled hole

+ Adjustable tool rests extend the life of the grinding wheels

+ Rubber feet for increasing stability

HWKSU\)'IUIQEJSE)UﬂSfUTaK nﬂULIO

MODEL POWER WHEELSIZE WHEEL GRIT | MOTORSPEED |  MACHINE N.W./GW.
“““

““
U2100S: MOTOR AND ENGINE

Category 14




voinosrulw BENCH GRINDER 6"

SPARE PARTS

UoIo$: MOTOR AND ENGINE Category 14



voinoshulw BENCH GRINDER 6"

SUMO

INDUSTRIAL
BG6 SPARE PARTS LIST
NO. DESCRIPTION SPECIFICATION| QTY |NO. DESCRIPTION ISPECIFICITION| QTY
1 [Small semicircle head low square neck bolt M5X55 2 31 (Wheel 1
2 |Eye shield 2 32 |Hex Nut 1
3 |Eye shield lock handle M5 4 33 |Right Guard Cover 1
4 [Philips screw,spring washer and flat washer M5X8 4 34 |Steel Base 1
5 |Eye shield support 2 35 [Switch board 1
6 |[TZ Philips screw M5X42 6 36 |Switch HY12 1
7 |Left Guard Cover 1 37 |Philips Screw and Spring Washer Assy M6X18 2
8 [Hex Nut M12 1 38 |Capacitor 1
9 [Flange 4 39 |Clapboard (Galvanized Plate) 1
10 |wheel 1 40 |Philips Screw and Flat Washer Assy M4 X6 2
11 |Philips Screw and Spring Washer screw M5X10 6 41 |Rubber Foot 4
12 |Left Tool Rest 1 42 |Cushion covers 2
13 |Left Inner Guard 1 43 |Tapping screw 4
14 |Hex Nut M5 2 44 (Lamp cover 2
15 |Semicircle head low square neck bolt M6X14 2 45 |Small semicircle head low square neck bolt M5X60 2
16 |Rest lock nut M6 2 46 |Diode light box 2
17 |Philips Screw and Flat Washer Assy M4X135 4 47 |7 the battery 4
18 |AL end cap 2 48 |Battery cover 2
19 |Wave Spring Washer D34.5 1 49 (Wheel label 4
20 |Stator 1 50 |Name Lable 1
21 |lock Washer D4 1 51 [Hex Nut M4 1
22 |Philips screw,spring washer and flat washer assy M4X8 2 52 |Philips screw M5X8 2
23 [Power Cord Sheath 1 53 [Philips screw M4X16 2
24 |Bearing 6202-RZ 2 54 |Strain Relief 1
25 [Rotor 1 55 [Strain Relief board 1
26 |Wire clip 1 56 [Capacitor support subplate 1
27 |plug wire 1 57 [Lock Nut M8 1
28 [Hex Nut M4 4 58 |Screw 3
29 |Right Tool Rest 1 59 [Spring washer 6
30 |[Right inner Guard 1

UoI0o$: MOTOR AND ENGINE Category 14



uaImoshulw BENCH GRINDER 8"

® TsouldnvRuBesia:nusvasanau "
§U M© CAN BE USED FOR BOTH GRINDING WHEELS ]”S@ 3/4 H P
INDUSTRIAL AND ROUND WIRE BRUSHES. T 51095 500W

BULBS LED LIGHT &
with independent switch. f ‘ Qe LARGE EYE SHIELDS

[w LED dovadinv = . Gj IWuUovAua:iaidnm

12a7rvu i | 1 ‘ awisadsuld

dadnd 1Wa/Ua \ Adjustable eyeshield
and spark deflecto

STABLE WORK REST
tool-less adjustabel e : ] a — o—
Asoownzuv I . | ° ; 8" GRINDING WHEEL

awnsadsuldorula TldRvRuUISYSIa:
isbasanau |A36# [A60#
SWITCH ON/OFF
-~

a3asaksu Wa/Ua 1oushe CAST IRON WHEEL GUARDS

MOTOR
. STABLE ALUMINUM BASE

2850RPM | Reliable and silent induction motors — [ g _W' tru T T :
with ball bearing Fuaalitisy 1donso [Uidyaly wsougvsovTUla:saksuboada

MODEL BG8 [ICE 1502001:2015 B 4,490.-/Pc

- UOIROSNSIWAY 500W ruulssudunazijugn

« Iuladovnua:inm uamﬁuﬁlumum&mu anusnusula

- W LED og/inoluuuidoiiodovasiisuiiu

« grueglitisunvaisuliiduatu wSougnusosgnunazsansutiondn
» DROWBWUIW0ann1sduIUdouruITes

« YNSOIFIINOIWUAD LI UAIVDITIU

« Powerful 500W motor delivers smooth, accurate results

» Eye shields protect you from flying debris without obstructing your view

« Inbuilt LED worklights over wheels keep work piece illuminate

+ Cast-AL base with pre-drilled holes for quick and easy mounting to a benchtop
+ Adjustable tool rests extend the life of the grinding wheels

» Rubber feet for increasing stability

WHEEL SIZE WHEEL GRIT | MOTOR SPEED MACHINE N.W./GW.
| ft/Rngt | Rw | oem | e

200x20x15.88| 8"x3/4"x5/8" 36# / 60# L425xW320xH310 11.5/13.0

UoI09$: MOTOR AND ENGINE category 14




K uaInOSKUIW BENCH GRINDER 8"

SUMO SPARE PARTS

INDUSTRIAL

UDIADS: MOTOR AND ENGINE category 14



uoInoshulw BENCH GRINDER 8"

SUMO

INDUSTRIAL
BG8 SPARE PARTS LIST
NO. DESCRIPTION SPECIFICATION| QTY | NO. DESCRIPTION SPECIFICITION| QTY
1 [TZ Philips screw M5x46 6 30 [Philips Screw M4x8 2
2 |Left Guard Cover 1 31 |Rubber Foot 4
3 |Hex Nut 1 32 |[Pnilips Screw and Flat Washer Assy M4x16 4
4 |Flange 4 33 [Wheel 60# 1
5 |Wheel 36# 1 34 [Hex Nut M16 1
6 |Left Inner Guard 1 35 [Right Guard Cover 1
7 |Spring washer 6 36 |Switch board 1
8 |Small semicircle head low square neck bolt M5x55 2 37 |Switch 1
9 |Philips Screw and Spring Washer and Flat Washer Assy M5x8 4 38 [Philips Screw and Spring Washer Assy M6x18 2
10 | Deflector 2 39 [Philips Screw and Spring Washer Assy M5x10 6
11 |Eyeshield 2 40 |Hex Nut M5 4
12 |Left bracket 1 41 |Flat washer 95 4
13 |Flat washer @8 2 42 |Clapboard (Plastic Plate)
14 |Locking handle M8x9 2 43 |Eyeshield locking handle M5 4
15 |Philips Screw M5x145 4 44 |Name Lable 1
16 |End cap 2 45 |Wheel label 4
17 |Wave Spring Washer @40 1 46 |Lamp cover 2
18 |Bearing 2 47 |Small semicircle head low square neck bolf M5X80 2
18 |Stator 1 48 |Diode light box 2
20 |Rotor 1 49 |Battery 4
21 [Right inner Guard 1 50 |Battery cover 2
22 |Power Cord Sheath 1 51 |Cushion covers 2
23 |External teeth lock washer @4 1 52 |Tapping screw ST2.9X8 4
24 [Philips Screw and Spring Washer and Flat Washer Assy M4x8 2 53 |Philips screw M4X16 2
25 |Power line 1 54 |Strain Relief 1
26 |Wire clip 1 55 [Strain Relief board 1
27 |Base 1 56 [Capacitor support subplate 1
28 |Right bracket 1 57 [Hex Nut M8 1
29 |Capacitor 1

UoIO9s: MOTOR AND ENGINE Category 14



